
83548380/7∂

8380/6

8380/4

8380/3

6732/4

6718/6

6349

8380/2

8380/2

7352

7352

8382
Tank
komplett

Explosions-Anleitung/ 
Exploded view

A.142049-343070R-221009

6027

6027/6

6026

6030

5014

8382

6022/1

6022/1

6540

6024

6081/1

6081/16113

6112

6107/1
Porsche GT2, GT3,
GT3 RSR/ Ren.Megane

6107/2
BMW M3 GTR, 320si/ Merc.CLK-DTM/
McLaren/ Honda/ Alfa 156/
Merc. C-Kl. 06/ Audi 06/ Mini Cooper

6716/16

6716/16

6712/16

6732/5

8458
8457/2

8459/18462/6

8455

8462/1

6734/8

7103/8

6725/20

6725/20

6030

6732/6

6732/5

6732/5
6732/5

6732/5

6714/13
6714/16

6714/19

6714/19

6714/9

6716/13

3108

5014/3

6417/7
oder
6417/5
3105/1

8140

7028/16730/25

6730/10

6730/10

6100/3

8453/1

8098

6740

6740

7099

7099

6096

8092

7102

7102

8466

6712/13

6078/5

6078/5

6106
6738/4

6738/4

6106/5 6722/10

6714/13

8514/8

6104/1

7071/3

6734/5

6734/5

6722/30

6722/30
6029/8

8100/1

8100

8097/1

8513
8468
Schraubensatz
Scheibenbremse

8461/5

6020

8465

8462/5

8461/1

8462/7
8462/2
Truck

8464/1

8463/1

6719/10

8093

6099

6029/7

6025/2

6023

6023

6733/6

6728/3

6728/3

6728/3

6710/25

6724/20

10084

7351

7352

7353

6350

7348
Tank
Komplett

6712/16

6716/13

6716/9

7185 
vorne

Stoßdämpferöl: TW vorne
6510/40, hinten 6510/60
Truck 6510/60 vorne+hinten

7087/1

6732/3

7201/1

7090

7092

7093

7093

7201/2

7095/1

7182
hinten
TW

7197
hinten
Truck

7089

7088

7091
nur hinten
bei Truck

7201/5

7201/5

7201/4

7201/3

7201/5

7201/5

3019 MAN
3020 Street Truck
3021 Super Race Truck

Nur bei kurzem
Chassis

6712/16

3024
3023

6013

6013

6013

7011 3022

3019/2 MAN
3020/2

3020/1
3021/1CAT,MAN

6718/16
6734/4

6734/4

6738/4

6712/13

7011/1 BMW
M3 GTR,
320si, Alfa156,
Mini Cooper

5013 Megane/ BMW M3
GTR/ Alfa 156/
Merc.C-Klasse 04/
Porsche GT3 RSR

7013 CLK-GTR/
BMW 320si
McLaren/ Honda/
Renn-Trucks/ 
Viper/ Carrera GT/
C-Klasse 06/Audi 06/
Mini Cooper

5014/6 Porsche GT2, GT3/ GT3 RSR,
Mini Cooper

5014/7 BMW M3 GTR, 320si/  
Merc. C-Klasse 04, 06, CLK-
DTM, CLK-GTR/ McLaren/
Porsche Carrera GT/ Audi 06/
Renn-Trucks/ Alfa 156

3014 McLaren/Street Truck
7012 BMW M3GTR, 320si/ Mini Cooper/

Porsche GT2/ GT3/ GT3 RSR
8013 Merc. CLK-DTM/Honda/Audi 06/

Merc.C-Kl. 04, 06
9014 Super Race Truck/ MAN-Truck
9014/1 Porsche Carrera GT

6738/3

2020 McLaren
5020/1 Porsche GT2, GT3, GT3 RSR
7020/4 Honda
7020/5 Merc.CLK-DTM
7020/7 BMW M3GTR
7020/8 Merc. C-Klasse 04
7020/9 Porsche Carrera GT
7020/10 Alfa 156
7020/11 BMW 320si, Mini Cooper
7020/12 Audi A4 06
7020/13 Merc. C-Kl. 06

6534/2



O
ri

g
in

al
 F

G
 E

rs
at

z-
 u

nd
 T

un
in

g
te

ile
  

 O
ri

g
in

al
 F

G
 E

rs
at

z-
 u

nd
 T

un
in

g
te

ile
  

 O
ri

8010/1 Porsche GT3 RSR, Mini Cooper
5010/1 Porsche GT2, GT3
7010/1 BMW M3 GTR, 320si/ 

Merc. C-Klasse, CLK-DTM/
Porsche Carrera GT/
Renn-Trucks/Audi 06/
C-Klasse 04, 06/Alfa 156

6080/1 Renn-Trucks/
Porsche GT2, 
GT3, GT3 RSR

7081/1 BMW M3 GTR, 
320si/Alfa 156/
Merc.CLK-DTM, 
C-Kl.04, 06/ 
McLaren/Honda 
Porsche Carr. GT/
Audi 06
Mini Cooper

7072/1
6072/1 f. Porsche
GT2, GT3, GT3
RSR/Renn-Trucks

6077

67
22

/3
5

70
72

/3

6081/1

6029/8

7068

6078/5

6078/5

6061

6064

6067

6068
6738/5

6419/8
oder
3105/1
6419/6
3106

3109

6734/8

6075

6071

6100/3

6100/4

60736730/25
6101

6077/5

6029/8
6077/8

6107/1 Porsche
Carr. GT6107

6733/6

7080/3

7080/2

6112nur bei McLaren 6113

6079/1

4412

6096

6066/1

6048

6065/1

7070/1
9070 C-291

6076/1

6074/2

7100

6722/35
6077/6

6712/25

6714/13

6738/4

6069/2

6732/5

6712/13

6734/5

6734/4

6716/22

6725/20

6013

5152

2152/2

7071/5

o. Abbildung: 5014/5 Karosseriehalter hint. MAN
10012 Karosseriebolzen hint. CAT

6718/8

3152/1

3152/1

6020
6534/2

5019/1

6732/5

6045/1
6045/2

6738/3

5018 Porsche GT2, GT3 (kurzes Chassis)

8018

7356/8
9043 McLaren, 

Porsche Carr. GT

6036/5

6714/22

7318

6040/5

6049/1

7317/8

7316

7315

7315/1

6718/14

8344/1

6716/13

6037/1

6037/1
7035

6041

6712/16

6038

6039/1

7039/1

6433 Trucks
7432

6039/1

6734/6

6727/45
6051

7050

6044/1

6732/7

6732/7

6422 Trucks
7427

7040/1

6724/20
8456/1

8456

6730/5

6042/1

7041

6724/8

5017 Porsche GT2/ GT3
8017

6724/86038 6036/5

6716/13
6745

6730/5

6730/5

7300/9
7398 6431

6722/10

7152/1

7152/2
1152/1

7153

7154

6063/5

6716/13 6716/9

6716/9

6724/16

7071/2

6726/16

6734/4

6734/4

73328115

5116/1

7117

7118

7118

6402/1

3014 McLaren/
Street Truck/
Merc. CLK-
DTM/Honda/
C-Klasse 04,06/
Audi 06
Mini Cooper

7014 BMW M3 GTR,
320si/ Porsche GT2, GT3,
Porsche GT3 RSR/Alfa 156

9014 Super Race Truck/ MAN-Truck
9014/1 Porsche Carrera GT

A.142049-343070R-221009

6013

71557099

6716/32 Mini Cooper



Original FG Ersatz- und Tuningteile   Original FG Ersatz- und Tuningteile   Ori

01152/01 Extend. rear mount, Megane, 1pce.
02020 Front bumper Mc Laren, 1pce.
02152/02 Rear body mount Mc Laren, 2pcs.
03014 Body mounts middle/rear 85mm, 2pcs.
03019 Front bumper MAN-Truck, set
03019/02 Foam for 3019, 1pce.
03020 Front bumper MB 1834/Atego, set
03020/01 Plastic front bumper, MB 1834/Atego, 1pce.
03020/02 Foam for 03020/03021, 1pce.
03021 Front bumper CAT-Truck, set
03021/01 Plastic front bumper CAT-Truck, 1pce.
03022 Fastening bolts for foam, 4pcs.
03023 Fastening bolt for body mounts, 2pcs.
03024 Plastic disks, 4pcs.
03105/01 Wheel 1:6 silver, 2pcs.
03106 Wheel extension silver, 2pcs.
03108 Front wheel insert, Race Truck, 2pcs.
03109 Rear wheel insert, Race Truck, 2pcs.
03152/01 Extend. rear mount, MB-Truck, 1pce.
04412 Protective bellow for dogbones, 2pcs.
05010/01 Alloy chassis short, 1pce.
05013 Roll cage support left/right 68mm, 2pcs.
05014 RC-plate 1:5, Truck, Leopard, 1pce.
05014/03 Servo mount plate Futaba/JR, 2pcs.
05014/05 Bolt for battery holder, 2pcs.
05014/06 Battery holder short, 1pce.
05014/07 Battery holder long, 1pce.
05017 Brake rods set, 1pce.
05018 Throttle rods set Zenoah/Porsche
05019/01 Pressure  spring 0,4x5x25mm, 2pcs.
05020/01 Front bumper Porsche GT2/GT3, 1pce.
05116/01 3-unit tuned pipe, Porsche, 1pce.
05152 Extend rear body mount/Porsche, each 1pce.
06013 Body clips, 10pcs.
06020 Collets 2,1 mm, 5pcs.
06022/01 Flexible aerial and mount, 1pce.
06023 Servo saver A/B, 1pce.
06024 Servo saver pivot, 1pce.
06025/02 Servo saver spring new, 1pce.
06026 Steering rods M4 x 43mm, 2pcs.
06027 Ball-and socket joint 6mm w. ball, 6pcs.
06027/06 Steel ball 6 mm, 5pcs.
06029/07 Ball-and-socket joint for M6 new, 4pcs.
06029/08 Ball-and-socket joint for M8 new, 4pcs.
06030 Steel balls 10 x 10,75, 4pcs.
06036/05 FG ball bearing 10x19x7 w. grease filling, 2pcs.
06037/01 Steel fixing plates, 2pcs.
06038 Engine mount screws, 4pcs.
06039/01 Bolts for gear unit, 3pcs.
06040/05 FG ball bearing 10x22x6 w. grease filling, 2pcs.
06041 Pinion shaft 10 mm, 1pce.
06042/01 Brake square 97 new, 1pce.
06044/01 Brake disk epoxy 97 new, 1pce.
06045/01 Brake operating shaft 97 new, each 1pce.
06045/02 Brake lever, 2pcs.
06048 Steel gearwheel 48 teeth big, 1pce.
06049/01 Clutch bell, 1pce.
06051 Dampening rubber, 4pcs.
06061 Rear axle mount left, 1pce.
06062 Rear axle mount right, 1pce.
06063/05 FG ball bearing 12x28x8w. grease filling, 2pcs.
06064 Differential housing, 1pce.
06065/01 Plastic diff. cover, 1pce.
06066/01 Bevel diff. gear A, pluggable, 2pcs.
06067 Differential gearheel B, 2pcs.
06068 Bevel differential gear axle, 1pce.
06069/02 Ball diff. axle, 1pce.
06071 Alloy gear plate, 1pce.

06072/01 Adj. rear lower wishbone 1:6, 1pce.
06073 Rear lower wishbone pin, 2pcs.
06074/02 Rear upper wishbone shortened f. M8, 2pcs.
06075 Rear upper wishbone pin, 2pcs.
06076/01 Rear up. wishb.thread rods r/l M8x61mm, 2pcs.
06077 Rear upright raised l./r., 2pcs.
06077/05 Steel ball 10x13 for rear upright, 2pcs.
06077/06 Rec.counters.head screws,M5x35mm, 6pcs.
06077/08 Distance bush for rear upright, 2pcs.
06078/05 FG ball bearings 8x22x7 w. grease filling, 2pcs.
06079/01 Ball driving axle, 1pce.
06080/01 Ball driving shaft rear 96,5mm, 1pce.
06081/01 Ball 5/10x15 M5, 4pcs.
06096 Shock retaining screw M5, 4pcs.
06099 Front shock mount, 1pce.
06100/03 Turnbuckle right/left, 32 mm, 2pcs.
06100/04 Turnbuckle right/left, 39 mm, 2pcs.
06101 Screw spring limiting, 4pcs.
06104/01 Front driving axle 57mm, 1pce.
06107 Alloy square wheel driver 9,5mm/M6, 2pcs.
06107/01 Alloy square wheel driver 14mm/M6, 2pcs.
06107/02 Alloy square wheel driver 17mm/M6, 2pcs.
06106/05 Securing ring for square wheel, 4pcs.
06112 M6 nuts with disk, 10pcs.
06113 Wheel nuts M6, self-locking, 10pcs.
06349 Pendulum, 1pce.
06350 Fuel tube, 1pce.
06402/01 Exhaust hose new 21x25x50, 1pce.
06417/05 Slick tires S/63mm 1:6, inserts, 2pcs.
06417/07 Slick tires S/63mm 1:6, glued, 2pcs.
06419/06 Slick tires rear S1/80mm 1:6, ins., 2 pcs.
06419/08 Slick tires rear S1/80mm 1:6, glued, 2pcs.
06422 Plastic gearwheel 44 teeth, 1pce.
06431 Steel gearwheel 16 teeth, 1pce.
06433 Steel gearwheel 20 teeth, 1pce.
06510/40 Oil for shock absorber 4000, 1pce.
06510/60 Shock absorber oil 6000, 1pce.
06534/02 Throttle pivot post 2,1 mm, set
06540 Receiver box, 1pce.
06546 FG receiver battery NiCd 6V/1500mAh, 1pce.
06546/04 Single storage batt. NiCd 1,2V/800mAh, 4pcs.
06548 Charger 220V/Fut., Hitec, 1pce.
06561/01 Hitec Transmitter Agressor 3FM, 1pce.
06592 Hitec Servo HS-645MG, 1pce.
06593 Hitec Servo HS-805BB, 1pce.
06710/25 Counters. sh. met.screws 2.9x25mm, 20pcs.
06712/13 Counters.sh.met.screws 4.2x13mm, 20pcs.
06712/16 Counters.sh.met.screws 4.2x16mm, 20pcs.
06712/25 Counters.sh.met.screws 4.2x25mm, 20pcs.
06714/09 Pan-head tap.screws 2.9x9.5mm, 15pcs.
06714/13 Pan-head tap.screws 2.9x13mm, 15pcs.
06714/16 Pan-head tap.screws 2,9x16mm, 15pcs.
06714/19 Pan-head tap.screws 2,9x19mm, 15pcs.
06714/22 Pan-head tap.screws 2.9x22mm, 15pcs.
06716/09 Pan-head tap.screws 4,2x9.5mm, 15pcs.
06716/13 Pan-head tap.screws 4.2x13mm, 15pcs.
06716/16 Pan-head tap.screws 4.2x16mm, 15pcs.
06716/22 Pan-head tap.screws 4.2x22mm, 15pcs.
06716/32 Pan-head tap.screws 4.2x32mm, 15pcs.
06718/06 Counters.screw w.cross rec. M4x6mm,10pcs.
06718/08 Counters.scr.4.8 cross rec., M4x8,10pcs.
06718/14 Counters.scr.4.8 cross rec.,M4x14,10pcs.
06718/16 Counters.screw w.cross rec. M4x16mm,10pcs.
06719/10 Counters.screw w.cross rec. M3x10mm,10pcs.
06722/10 Rec.counters.head screws M5x10mm,10pcs.
06722/30 Rec.counters.head screws M5x30mm,10pcs.
06722/35 Rec.counters.head screws M5x35mm,10pcs.
06724/08 Socket head cap screws 8.8 M3x8mm,10pcs.
06724/16 Socket head cap screws M3x16mm,10pcs.
06724/20 Socket head cap screws M3x20mm,10pcs.
06725/20 Socket head cap screws M4x20mm,10pcs.
06726/16 Socket head cap screws M5x16mm,10pcs.
06727/45 Socket head cap screws 8.8 M6x45mm, 5pcs.

06728/03 Headless pin M3x3mm, 15pcs.
06730/25 Headless pin 45 H, M5x25mm,15pcs.
06730/05 Headless pin 45 H, M5x5mm, 15pcs.
06730/10 Headless pin 45 H, M5x10mm,15pcs.
06732/03 Retain. washers-spring steel 3.2mm,15pcs.
06732/04 Retain. washers-spring steel 4mm,15pcs.
06732/05 Retain. washers-spring steel 5mm, 15pcs.
06732/06 Retain. washers-spring steel 6mm, 15pcs.
06732/07 Retain. washers-spring steel 7mm, 15pcs.
06733/06 Headless pin, M6x6mm, 15pcs.
06734/04 Washers, steel 4.3mm, 15pcs.
06734/05 Washers, steel 5.3mm, 15pcs.
06734/06 Washers, steel 6.4mm, 15pcs.
06734/08 Washers, steel 8,4mm, 15pcs.
06738/03 Self-locking hexagon nut M3, 15pcs.
06738/04 Self-locking hexagon nut M4, 15pcs.
06738/05 Self-locking hexagon nut M5, 15pcs.
06740 Shim rings 6x12x1mm, 10pcs.
06745 Shim rings 10x16x1mm, 10pcs.
07010/01 Alloy chassis long, 1pce.
07011 Front body mount, 2pcs.
07011/01 Front body mount, high, 2pcs.
07012 Middle body mount 76mm, 2pcs.
07013 Roll cage support left+right 75mm, 2pcs.
07014 Rear/middle body mount 76mm, 2pcs.
07020/04 Front bumper Honda Accord, 1pce.
07020/05 Front bumper Mercedes CLK-DTM, 1pce.
07020/07 Front bumper BMW M3 GTR, 1pce.
07020/08 Front bumper Merc. C-Class 04, 1pce.
07020/09 Front bumper Porsche Carrera GT, 1pce.
07020/10 Front bumper Alfa 156, 1pce.
07020/11 Front bumper BMW 320si WTCC, 1pce.
07020/12 Front bumper Audi A4, 1pce.
07020/13 Front bumper C-Cl. DTM 06, 1pce.
07028/01 Track rod right/left 1:5, 65mm, 2pcs.
07035 Engine mount big, 1pce
07039/01 Gear carrier plate 97, 1pce.
07040/01 Alloy brake caliper 97, new, 1pce.
07041 Plastic bush for brake caliper, 4pcs.
07050 Plastic gear carrier 52 mm, 1pce.
07068 Rear axle support, 1pce.
07070/01 Rear shock mount 97, new, 1pce.
07071/02 Plastic brace f. stabilizer long, 6pcs.
07071/03 Plastic brace f. stabilizer short, set, 6pcs.
07071/05 Rear stabilizer 4mm 1:5, 1pce.
07072/01 Adj. rear lower wishbone 1:5, 1pce.
07072/03 Rec.counters.head screws M5x35mm, 4pcs.
07080/02 Balls f. driving shaft, 6pcs.
07080/03 Distance disks, 4pcs.
07081/01 Ball driving shaft rear 91mm, 1pce.
07087/01 Lower shock retaining, short, 2pcs.
07088 Volume compensation f. shock absorb., 2pcs.
07089 Shock piston, 2pcs.
07090 Shock piston shaft short, 1pce.
07091 Shock piston shaft long, 1pce.
07092 Spring plate, 2pcs.
07093 Silicone O-Ring, 12pcs.
07095/01 O-Ring for adjustable ring, 6pcs.
07099 Distance disk, 8pcs.
07100 Adjusting clips for front axle, 16pcs.
07102 Front wishbone pin, 2pcs.
07103/08 Distance bush for front upright, 2pcs.
07117 Tuned pipe bracket, 1pce.
07118 Hose clamps, 3pcs.
07152/01 Extend. rear mount, 1pce.
07152/02 Body mount front, 2pcs.
07153 Ext. rear body mount distance, 3pcs.
07154 Body mount adjustable, 1pce.
07155 Body mount adjustable 54mm, 1pce.
07182 Damper spring 2.3, yellow, 1pce.
07185 Damper spring 2.6, violet, 1pce.
07197 Damper spring, prog. 2,3x68, yellow, 1pce.
07201/01 Damper housing 04 medium, 1pce.

07201/02 Upper shock absorber seal 04, 2pcs.
07201/03 Adjusting ring 04, 2pcs.
07201/04 Lower shock absorber seal 04, 2pcs.
07201/05 Guiding set, 10pcs.
07300/09 FG Zenoah engine G230RC/04
07315 Clutch block carrier, 1pce.
07315/01 Screw for carrier/Zenoah, 1pce.
07316 Clutch blocks, 2pcs.
07317/08 Clutch spring/G230 RC, 1pce.
07318 Dowel screws f. clutch blocks/Zenoah, 2pcs.
07332 Silencer gasket / Zenoah, CY, 2pcs.
07348 Tank  complete/Zenoah, 1pce.
07351 Tank cap/Zenoah, 1pce.
07352 Fuel tube yellow/Zenoah, 1pce.
07353 Rubber gasket, 1pcs.
07356/08 Air filter/G230/260RC,CY, 1pce.
07398 Alloy fixing plate/Zenoah, 1pce.
07427 Plastic gearwheel 40 teeth, 1pce.
07432 Steel gearwheel 24 teeth, 1pce.
07561 Hitec RCS Aggressor FM/DCX receiver, set
08010/01 Alloy chassis medium, 1pce.
08013 Body mount middle 85mm, 2pcs.
08017 Brake rods 1:5, set
08018 Throttle rods / Zenoah 1:5, set
08092 Shock fastening pin/collars, 3pcs.
08093 Brake guide rail, 1pce.
08097/01 Front axle block A, Rally, 1pce.
08098 Front axle trestle B, 96, 1pce.
08100 Front lower wishbone 1:5, 1pce.
08100/01 Front upper wishbone 1:5, 1pce.
08115 Manifold for tuned pipe, 1pce.
08140 Alloy plate for front axle, 1pce.
08344/01 Coupling flange Solo/Zenoah horizontal, 1pce.
08354 Air tube 1m, 1pce.
08380/02 Tank cap with pressure plate, each 1pce.
08380/03 Fastening pin f. tank cap, 1pce.
08380/04 Torsion spring f. tank cap, 1pce.
08380/06 Tank gasket, 2pcs.
08380/07 Safety ring, 2pcs.
08382 Tank w. snap closure f. Sportsline, 1pce.
08453/01 Front uprights 1:5 w. steel ring, 2pcs.
08455 Alloy brake caliper f. fr. disk brake, 1pce.
08456 Steel brake plates, 2pcs.
08456/01 Alloy brake plates, 2pcs.
08457/02 Brake lining glued f./r., standard, 4pcs.
08458 Brake disks, 2pcs.
08459/01 Brake shafts, 2pcs.
08461/01 Brake lever f. front+rear disk brake, 2pcs.
08461/05 Servo rods f. front disk brake 1:5, 1pce.
08462/01 Plastic bush 4/6x5mm, 4pcs.
08462/02 Plast.bowd.cable holder lg.f.flex.cab., 2pcs.
08462/05 Balance, 2pcs.
08462/06 Plastic guiding plate, 2pcs.
08462/07 Plast.bow.cab.hold.short f.flex.cables, 2pcs.
08463/01 Pressure spring 0,25x3,2x14mm, 2pcs.
08464/01 Flex.bowd. cable f.front disk brake, 1pce.
08465 Collet set, 4pcs.
08466 Front axle 65mm, 1pce.
08468 Screw set for disk brake front/rear
08513 Stabilizer 4 mm f. 2-damper front axle, set
08514/08 Collet set 4mm, 4pcs.
09014 Body mounts middle/rear 106mm, 2pcs.
09014/01 Body mounts middle/rear 99mm, 2pcs.
09043 Air filter flat Zenoah G230RC, compl.
09070 Rear shock mount C-291, 1pce.
10012 Body bolts, 2pcs.
10084 Tank mount /Zenoah, 1pce.

A.142049-343070R-221009

Spare parts list for Sportsline 08 Chassis 
Item N°. 142049 - 343070R

Item N° Description

Item N° Description Item N° Description Item N° Description



Ersatzteilliste/ Spare parts list

7300/9 Zenoahmotor G230RC/04
7384 Zenoahmotor G260RC
7301/8 Kurbelgehäuse A+B, 1 St.
7303/8 Dichtring, 2 St.
7304/2 Kugellager, 2 St.
7305/8 Kurbelgehäusedichtung, 1 St.
7306/8 Zylinder-Fußdichtung, 1 St.
7307/9 Zylinder G230/04,1St.
7307/10 Tun.-Zylinder f. FG Zenoah02 ,1St.
7308/9 Kolben G230/04, 1 St.
7309/9 Kolbenring G230/04, 1 St.
7310 Kolbenbolzen, 1 St.
7311 Kolbenbolzensicherung, 2 St.
7312 Nadellager kompl., 1 St.
7312/1 Zentrierscheiben f. Nadellager, 2 St.
7313/8 Kurbelwelle kompl., 1 St.
7313/1 Keil für Kurbelwelle, 1 St.
7314 Sechskantmutter, 1 St.
7315 Mitnehmer f. Kuppl.-Backen, 1 St.
7315/1 Schraube f.Mitnehmer, 1 St.
7316 Kupplungsbacken, 2 St.
7317/8 Kupplungsfeder, 1 St.
7318 Passschrauben f. K.-Backen 2 St.
7319/8 Lüfterrad/G230/260RC,CY, 1St.
7323/8 Seilzugstartv. kpl./G230/260RC,CY,1St
7323/9 Startergehäuse/G230/260RC,CY, 1St.
7323/10 Federkassette /G230/260RC,CY, 1St.
7323/11 Seilrolle/G230/260RC,CY, 1St.
7323/12 Starterseil/G230/260RC,CY, 1St.
7323/13 Startergriff/G230/260RC,CY, 1St.
7323/14 Starterklinke/G230/260RC,CY, 1St.
7323/15 Druckfeder/G230/260RC,CY, 1St.
7323/16 Schraube/ Scheib./ G230/260RC,CY, 3St.
7326/8 Sicherungsring/G230/260RC,CY, 1St.
7328/2 Zündkerzenstecker, 1 St.
7328/8 Zündspule/ G230/260RC,CY, 1St.
7330/8 Schrauben f.Schalld.M5x60/Zen.,CY 2St.
7332 Schalldämpferdichtung /Zenoah,CY, 2St.
7334/8 Schraubensatz-Motor, Set
7335 Dichtung f. Isolator /Zenoah,CY,  1St.
7336 Isolator, 1 St.
7337 Dichtung f. Vergaser /Zenoah,CY, 1St.
7339/8 Vergaserschrauben/ G230/260RC,CY, 2St.
7340/8 Aus-Schalter/ G230/260RC,CY, 1St.
7341/8 Motorgehäuse A, 1 St.
7342/8 Motorgehäuse B, 1 St.
7343/8 Zündkerze/ G230 RC,CY, 1St.
7344/8 Kabeldurchführung/ G230/260RC,CY, 1St. 
7354/8 Distanzstück/ G230 RC,CY, 1St.
7355/8 Vergaser/ G230/260RC,CY, 1St.
7356/8 Luftfilter/G230/260RC,CY,kompl., 1St.
7357 Luftfilter-Einsatz / Zenoah,CY, 2St.
7361/8 Vollgasdüsennadel/ Feder, 2 St.
7362/9 Leerlaufdüsennadel/ Feder G230/04, 2 St.
7363 Membrane-Satz, 2 St.
7364 Vergaserdeckel, 1 St.
7365 Standgasschraube/ Feder, 2 St.
7365/9 Standgasschr./Feder G230/260RC04, 2St.
7366/8 Drosselklappenwelle m. Schraube, 2 St.
7367/8 Drosselklappe, 1 St.
7368 Schenkelfeder, 1 St.
7370 Membrane-Satz, 2 St.
7371 Kunststoffteil m. Vergaser-Nippel, 1 St.
7372 Metallteil f. Pumpe, 1 St.
7372/1 Schrauben für Metallteil, 4 St.
7373 Pumpe, 1 St.

7313/8 Crankshaft complete, 1 pce.
7313/1 Key for crankshaft, 1 pce.
7314 Hexagon nut, 1 pce.
7315 Clutch block carrier, 1 pce.
7315/1 Screw for carrier, 1 pce.
7316 Clutch blocks, 2 pcs.
7317/8 Clutch spring, 1 pce.
7318 Dowel screws f. clutch blocks, 2 pcs.
7319/8 Cooling fan/G230/260RC,CY, 1pce.
7323/8 Pull start unit/G230/260RC,CY, 1pce.
7323/9 Starter hous./G230/260RC,CY, 1pce.
7323/10 Spring assem./G230/260RC,CY, 1pce.
7323/11 Rope pulley/G230/260RC,CY, 1pce.
7323/12 Rope/G230/260RC,CY, 1pce.
7323/13 Starter handle/G230/260RC,CY, 1pce.
7323/14 Starter ratchet/G230/260RC,CY, 1pce.
7323/15 Press. spring/G230/260RC,CY, 1pce.
7323/16 Screw,disks/G230/260RC,CY, 3pcs.
7326/8 Securing ring/G230/260RC,CY, 1pce.
7328/2 Spark plug cap, 1pce.
7328/8 Ignition coil/G230/260RC,CY, 1 pce.
7330/8 Scews f.silencer M5x60/Zen.,CY,2pcs.
7332 Silencer gasket /Zenoah,CY, 2pcs.
7334/8 Screw set engine
7335 Insulator gasket/Zenoah,CY, 1pce.
7336 Insulator, 1 pce.
7337 Carburetor gasket/Zenoah,CY, 1pce.

7343/8

ohne Abb.
7328/2

Kerzenstecker

7339/8 Screws f.carb./G230/260RC,CY, 2pcs.
7340/8 Circuit breaker/G230/260RC,CY,1pce.
7341/8 Engine housing A, 1 pce.
7342/8 Engine housing B, 1 pce.
7343/8 Spark plug G230 RC,CY, 1pce.
7344/8 Cable bush./G230/260RC,CY, 1pce.
7354/8 Spacer block/G230RC,CY, 1 pce.
7355/8 Carburetor/G230/260RC,CY, 1pce.
7356/8 Air filter/G230/260RC,CY, 1pce.
7357 Air filter foam, Zenoah,CY 2pcs.
7361/8 Needle(full-speed)/ spring, 2 pcs.
7362/9 Needle(idle speed)/spring G230/04,2pcs.
7363 Diaphragm, 2 pcs.
7364 Carburetor cover, 1 pce.
7365 Throttle screw /spring, 2 pcs.
7366/8 Valve, 1 pce.
7368 Leg spring, 1 pce.
7370 Diaphragm set, 2 pcs.
7371 Plastic part with carb. nipple, 1 pce.
7372 Metal part f. pump, 1 pce.
7372/1 Screws f. metal part, 4 pcs.
7373 Pump, 1 pce.
7374 Carburetor arm, 1 pce.
7375 Screw f. carburetor arm, 1 pce.
7377/8 Choke shaft w. screw, 2 pcs.
7378/8 Choke flap, 1 pce.
7379/8 Choke lever, 2 pcs.

7373

7372/1

7301/8

7301/8

7303/87303/8

7304/2

7305/8

7306/8

7307/9
7307/10
7385/1

7308/9
7385/2

7309/9
7385/3

7310
7385/4

7311

73127312/1

7313/8

7313/9

7314

7315

7315/1

7316

7317/8

7318 7319/8

7323/9

7371

7372

7374/7375

7377/8
7378/8

7379/8

8344/1
8345

7323/10

7323/11

7323/12

7323/13

7323/15

7323/16

7326/8

7328/8

7330/8

7332

7334/8

7334/8

7334/8

7334/8

733573367337

7339/8

7340/8

7341/8

7342/8

7344/8

7354/8

7355/8

7356/8
7357

7361/8
7362/9

7363

73647365
7365/9

7366/8 7367/8

7368

7370

7323/14

7374 Vergaserhebel, 1 St.
7375 Schraube f. Vergaserhebel, 1 St.
7377/8 Choke-Welle m. Schraube, 2 St.
7378/8 Choke-Klappe, 1 St.
7379/8 Choke-Hebel, 2 St.
7385/1 Zylinder 26 ccm, 1 St.
7385/2 Kolben 26 ccm, 1 St.
7385/3 Kolbenring 26 ccm, 1 St.
7385/4 Kolbenbolzen 26 ccm, 1 St.
8344/1 Kuppl.-Flansch Zen. liegend, 1 St.
8345 Kuppl.-Flansch Zen. stehend, 1 St.

7300/9 Zenoah engine G230RC/04
7384 Zenoah engine G260RC
7301/8 Crank case housing A+B, 1 pce.
7303/8 Seal ring, 2 pcs.
7304/2 Bearings, 2 pcs.
7305/8 Crankshaft gasket, 1 pce.
7306/8 Cylinder gasket, 1 pce.
7307/9 Cylinder G230/04, 1 pce.
7307/10 Tun.-Cylinder f. FG Zen. 02, 1 pce.
7308/9 Piston G230/04, 1 pce.
7309/9 Piston ring G230/04, 1 pce.
7310 Gudgeon pin, 1 pce.
7311 Gudgeon pin clips, 2 pcs.
7312 Needle bearing, 1 pce.
7312/1 Spacer washer, 2 pcs.

7385/1 Cylinder 26 ccm, 1 pce.
7385/2 Piston 26 ccm, 1 pce.
7385/3 Piston ring 26 ccm, 1 pce.
7385/4 Gudgeon pin 26 ccm, 1 pce.
8344/1 Coupling flange Solo/Zeno horizontal
8345 Coupling flange Zenoah vertical

EL.7300-9-280906

FG Modellsport GmbH
Spanningerstr. 2
73650 Winterbach-Germany
Phone: +49 7181 9677-0
Fax: +49 7181 9677-20
info@fg-modellsport.de 
www.fg-modellsport.de




